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B{V {5 B Company information
FREE G EREA R 5 Dongguan Amperex Technology Limited
~ I RS R LR E K A3 Tolk Tk Fa# 1 5 No. 1 West Industrial
é%.ﬁ%{i Road, SongShan Lake High Tech Industrial Development Zone, Dongguan City,
Consignor Guangdong Province, P.R. China
0769-88989940 zhoujie@atlbattery.com www.atlbattery.com
FEHEIER AR AR Dongguan Amperex Technology Limited
i i g FETRALBMBEESYERACE T E T FER 1 5 No. 1 West Industrial
PRy Road, SongShan Lake High Tech Industrial Development Zone, Dongguan City,
Manufacturer Guangdong Province, P.R. China
0769-88989940 zhoujie(@atlbattery.com www.atlbattery.com
Ryl R AT PR A 7 Dongguan Amperex Technology Limited
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A AL Road, SongShan Lake High Tech Industrial Development Zone, Dongguan City,
Test lab Guangdong Province, P.R. China
0769-88989940 zhoujie@atlbattery.com www.atlbattery.com
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Name Rechargeable Li-lon Battery Brand
iches JR 4G W A
Type . _Original tested type . ‘
R B TR Uhne 2N F/HE AL - 1
ArARRLR(V) 3.87 Do e | 250mAh.0.96Wh
Nominal voltage pacity/energy.
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Description e Sing Li content
7 battery LOONBE
i (kg) 0.00392 s R A e A IHRELE AT Yellow
Mass T ~ Appearance plastic film shell
K15 B Test information.
3 A 4 ' 3 I v tt'. b :
; Fi?hpji%%% T8-20220617-L063 & &u“i$&f1; W 2022-08-01
Original test report No. ~Date of'test report
TRARHE et B GRIGAARHETF M) 45 38.3 F UNITED ST/SG/AC.10/11/Rev.7/Ame
Test standard NATIONS Manual of Tests and Criteria 38.3 nd.l
T.1 HiE R Aok T2 iR 2
Altitude simulation GH Passed Thermal test S Passed
T.3 #R3 IR e T.4 R R s
Vibration 21 Passed Shock 2 Passed
T.5 4MARFLB% .y T.6 Ht 1k s
: : d
External short circuit A fit Passed Crush A Passe
T.7 i B 75 P T.8 S I 2
Overcharge v Passed Forced discharge R Passed
38.3.3(f) / 38.3.3 (g) / J
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s B A DA B GRIGARHEF M) ST/SG/AC.10/11/Rev.7/Amend. 138.3 #RHEE
COl;t?lut';iOil 3K . The tested samples meet the requirements of test items of the UNITED NATIONS
' ) Manual of Tests and CriteriaST/SG/AC.10/11/Rev.7/Amend.1 38.3
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%54 Signature A4 -2- £ &k H M 2022-08-05
IR% Title Issued date '
ELS TF2IT Vice chief engineer A
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